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B BDNFASTENERS

TEST CERTIFICATES
SURFACE TREATMENT

BDN® Ruspert Coating consists of multiple layers of specially formulated
coatings that can easily withstand 1000hrs of salt spray test (AS 2331.3.1-2001)
and 15 Kesternich cycles (DIN50018 2.0 SFW)
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BDN® Ruspert Coating Conventional Coating

Special Zinc Treatment

Salt Resistant Base Coat

Acid Resistant Topcoat

Carbon Steel

Coating Thickness: 18-25um




SGS Salt Spray Test BDN FASTENERS
SDHC1019C3N 10-16 x 19mm 3RD PARTY LABORATORIES

SG!

d | i
 Material and Engincering Laboratory-Duli |1 00 N O
Test Report Report No : DK-22-01076A

Page No @1 OF 2
Date of Report : Jan. 9, 2023

BROADEN WORLDWIDE CO., LTD.
No. 47-37. Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1019C3N(10-16x19)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Now. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test
Test Method : AS 2331.3.1 (2001)
Quantity : 4
Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
I Test Temperature (°C) 3542

NaCl solution (%) b ]

The pH of the Salt Solution 6.8~6.9
Atomization and Quantity of Fog (ml/hr/80cm?) 13~1.7

The Specific Gravity of the Salt Solution 1.031 ~ 1.033
Method of Supporting Specimens As show in Fig, 2

Remark: Test location is the same as the laboratory address.

***** bireer [Neolin

Signed for and on behalfof

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleal, i on requesl or athitp:livww,sgs.com.bwiTerms-and-Conditions an
electronic format documents, subject fo Terms and Conditions for Electronic Documents at mpmwimwmmxam&manmennon is drawn o the limitation of J|ab|I|t
indemnification and ]unsdlmon issues defined therain. Any holder of this document is advised that information contained hereon reflects the Companfs ﬁndlngs at the time of its intervention un;y
and within the limits of Cllent's |n91mc1mn5 if any. The Company's sois rasgnnsmﬂlly is 1o ils Client and this d does not on from all their rights
under the 1 documents. This excapl In full, without prior written approval of i e Cm‘\'\panyI Any unauthorized alteration, forgery or
falsnlucalmn of the content or aopearanoe of this document is unlawrul aru:l offendars may he prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report

rafer only to the sample(s) tested. TWD 20 555 6B

SGS Taiwen Ltd, | No.700, Sec. 3, Yunlin Rd.. Dounan Township, Yunlin County 630, Taiwan /& #5 B 3 s 50 & 38 3187 {mﬁ, 2
& WA ANy A R A 5] | t (BBA-5) 595-2300 f [BAG5) 5952336 WWW,S05.COm. W f
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SGS Salt Spray Test BDN FASTENERS
SDHC1019C3N 10-16 x 19mm 3RD PARTY LABORATORIES

Tl

ik s e A A
Test Report Report No : DK-22-01076A
Page No @2 OF 2
Date of Report  : Jan. 9, 2023

Sample Photo
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Fig. 2 : Method of Suppuﬁing specimens

Fig. 1 : Received samples

Fig. 3 : Before test Fig. 3 : Affer test
#* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.

The Test Report No. DK-22-01058 . Received date: Oct.26,2022.
# Remark: This Test Report is an additional original report of DK-22-01076. Issued date : Jan.9,2023.

-==-= 000 -----

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

jis document is issued by the Company subject to its General Condltions of Service printed overleaf, available on request or accessible atl http:iwww. sas.com. b/ T erms-and-Conditipns and, for
nic formal documents, subject fo Terms and Condilions for Electronic Documents at m%uﬂm.sgs_mn.l f -and-Conditions. Attention s drawn to the limifation of liabiliir.
cation and jurisdiction issues defined therein. Any holder of this document is advised thal information contained hereon reflects the Company's findings at the time of its intervention only

is to its Client and this document does nol exonerate parlies to a transaction from exercising all their rights

call
thin the limits of Client's instructions, If any. The Company’s sole res onﬁib&rilg £
uced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or

ations under the transaction documents. This document cannot De rep =
ation nfhthe cantent or ape‘aarance of this document is unlawful and offenders may be prosecuted lo the fullest extent of the law. Liniess otherwise stated the results shown in this test report s
r anly to the sample(s) lesle W e 6 . o
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SGS Salt Spray Test BDN FASTENERS
SDHCF1220C3  12-14 x 20mm 3RD PARTY LABORATORIES

Materi Engineering Lab ~Douli
e e A 00 000
Test Report Report No : DK-22-01078A-1

Page No 1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO.. LTD.
No. 47-37. Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHCF1220C3(12-14x20)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client,
(Exclude Product Name, Product Submitted By. Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test
Test Method @ AS 2331.3.1 (2001)
Quantity : 4
Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment | ERICHSEN MODEL 606/400
Test Temperature ('C) 35+2

NaCl solution (%) 5+1

The pH of the Salt Solution 6.8~6.9
Atomization and Quantity of Fog (ml/hr/80cm?) 1.3~1.7

The Specific Gravity of the Salt Solution 1.031 ~ 1.033
Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

B A

b 1
The required specification(s) offered in this test report is/are for reference only. st Yo g g MR 0F
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleal, avallabbe on raquest or acmessmie at mwmnﬁmﬂﬁm% and, for
electranic format documents, subject to Terms and Conditions for Elecironic Documents at Bé}l n& ttention is drawn to the limitation o ||ab|mr
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention anly

and within the limits of Client's instructions, if any, The Companys sol& rusgonslhnlng is tD itg Client and this document does not exonerate I[]barlles to a transaction from exercising all their rights
and obligations under the Iransaction documenls. This Company. Any unauthorized alleration, forgery or

d except in full, without prior written roval of fl
faisification of the content or appearance of this document is unIwauI and offendars may be proseculed to the fullest extent of the law. Unless otherwise stated the results shown in this test report e

refer only 1o the sample(s) tested. TWD 6997546 ‘-',S,_
565 Teiwan Ltd. | Ma.700, Sec. 3, Yunlin Ad., Dounan Township, Yunlin County B30045, Teiwan /630045 TALEE <l oA W ALIR3ERT00% s
& 1 WAL Ry AR A 3] | ¢ (BEE.5) 695-2300 £ (886-5) 5952336 WY, S8, COm. 1w :
| —— Member of S5 Group 5



This document is issued by the Company subject to ite General Conditions of Service printed averleaf, an request or ac

SGS Salt Spray Test BDN FASTENERS
SDHCF1220C3  12-14 x 20mm 3RD PARTY LABORATORIES

S

Material and EngineerirJg Laboratory-Douliu

00 00 0 A
Test Report Report No : DK-22-01078A-1

Page No :2 OF 2
Date of Report © Jan. 9, 2023

Sample Photos :

Fig. 3 : Before test Fig. 3 : After test

* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01078. Issued date : Jan.9,2023.

*Remark: This Test Report cancels and supersedes the Test Report No.  DK-22-01078A.
Revised date : Feb.23,2023 Revised Date of Report.

----- 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

itions and, for

le at hitp:/fwww.sgs.com.iwiTerms-and-Conditions
electronic formal documents, subject to Terms and Conditions for Electronic Documents at hitpi/fwww.sgs.com.twiTerms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any halder of this document is advised that information contained herson reflects the Company's findings at the time of its intervention only
and within the limits of Client’s insiructions, if any. The Company's sole responsibility is to its Client and this document does not exonerale parties to a transaction from exercising all their rights

and obligations under the transaction documents. This document cannot be reproduced axcept in full, without prior written &)

falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the
refer only to the sample(s) testad

p?roval of the Company. Any unauthorized alleration, forgery or
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SGS Salt Spray Test BDN FASTENERS
SDHC1225C3N  12-14 x 25mm 3RD PARTY LABORATORIES

SG

. = —
N ey el 0000 0 OO
Test Report Report No : DK-22-01073A

Page No &1 OF 2
Date of Report : Jan. 9, 2023

BROADEN WORLDWIDE CO., LTD.
No. 47-37. Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.O.C)

Product Name Self drilling Screw

Product Type SDHC1225C3N(12-14x25)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:

Test Request : Salt Spray Test

Test Method @ AS 2331.3.1 (2001)

Quantity : 4

Test Duration : 1000 Hours (according to client’s requirements)

Test Result :

: Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
Test Temperature (‘C) 35+£2

NaCl solution (%) 5]

The pH of the Salt Solution 6.8~6.9
Atfomization and Quantity of Fog (ml/hr/80cm?) 1.3~1.7

The Specific Gravity of the Salt Solution 1.031 ~ 1.033
Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

..... ] {/\-\c .-.Zq"'\

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This document is issued by the Company subject to its General Conditions of Service printed overieaf, avai on request or ible at hitp:/iwww sgs.com.tw/T BT.ES'B_UFrQD.EUﬂj.OﬂSE"ﬂ for
electronic formal documents, subject fo Terms and Conditions for Electronic Documents at hiipo com.iw(Terms-and-Conditions. Attention is drawn to the limitation of Iiab||itr.
indemnification and jurisdiction issues definad therein. Any holder of this document s advised that information contained hereon reflects the Company’s findings at the time of its intervention only
and within the limits of Client’s instructions, if any. The Company's sole resgunsihnily is to its Client and this document does not exonerate parties to a transaction from exarcising all their rights
and obligations under the transaction documens. This cannot be rep i excepl in full, without prior written ap | of Ihe Company. Any ized , Targery or
lalfsiﬁl:at'lfon ul:_llhe canlta[\t]n:r appearance of this document is ful and may be p ted to the fullest extent of the law. Unless olherwise stated the results shown in this tesl report 2 =
refer only to the sample(s) tested T
TWD 2055556 :R
SRS Talwan Ltd. | No.700, Sac. 3. Yunlin Rd., Dounan Township, Yunlin County 630, Taiwan / & # 88 Ayt T AR EET005E 2
L ianf Ry A T4 8| t (B86-5) 595-2300 f (8865 595-2336 WWW.SGS.COM. IW
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SGS Salt Spray Test BDN FASTENERS
SDHC1225C3N 12-14 x 25mm 3RD PARTY LABORATORIES

M i S 00O 0
Test Report Report No : DK-22-01073A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos !

Fig. 3 : Before test Fig. 3 : After test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: 0ct.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01073. Issued date : Jan.9,2023.

----- 000 -----

The required specification(s) offered in this test report is/are for reference on ly.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at_hito:/fwww.sgs.com.twiTerms-and-Conditions and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at hitp.) -and- it
indemnification and jurisdiction issues defined therain. Any holder of this document is advised that infarmation contained hereon reflects the Company's findings at the time of its inlervention only
and within the limits of Client's instructions, if any. The Company’s sole raspunsibil-té is to its Client and this dacument does not exonerate parties to a transaction from exercising all their rights
and obligations under the transaction documents. This dacument cannol be reprol
falsification of the conllent T appearance of this document is uniawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the resulls shown in this test report
refar only to the sample(s) teste f 5E

nly ple(s) d wp 20555657

5. Allention is drawn to the fimitation of liability,

uced except in full, withoul prior written approval of the Company. Any unauthorized alteration, forgery or

her
7001

& Taiwen Ltd. | No.700, Se. 3, Yunlin Rd., Dounan Township, Yunlin County 630, Taiwan /& 4 5§ - i 48 £ HEESEETO0IE 2
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SGS Salt Spray Test BDN FASTENERS
SDHC1255C3N 12-14 x 55mm 3RD PARTY LABORATORIES

g oy R
e i =i 00 0
Test Report Report No : DK-22-01074A

Page No 1 OF 2
Date of Report - Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37, Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1255C3N(12-14x55)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Now. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By. Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test
Test Method : AS 2331.3.1 (2001)
Quantity : 4
Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
Test Temperature (C) 3542

NaCl solution (%) 541

The pH of the Salt Solution 6.8~69
Atomization and Quantity of Fog (ml/hr/80cm?) 1.3~1.7

The Specific Gravity of the Salt Solution 1.031 ~ 1.033
Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

~N &
..... — N ¢ nLJ*\

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This document is issued by the Company subject to its General Conditions of Service printed overleaf, i on request or ible at http:iwww.sgs.com.bwiTerms-and-Conditions and, for
electronic format documents, subject ﬁ‘:: Terms and Condiions for Elecironic Documents al fi Attention is drawn to the limitation of liability,

indemnification and Jurlsdnﬂum issues defined therein. Any holder of this document is advised thal i rmatlan contained heraon raﬂams the Company’s findings at the time of its intervention onl y

and within the limits of Client's instructions, if any. The Company's sole re un5|b|nt5 is o its Client and this document does not exonerals riies o a transaction from exercising all their rights
and obligations under the transaction documents. This document cannot

uced except in full, without prior written approval of the Company. Any unautharized alleration, forgery or

falrsmca?cn 01:1”15 conilstm otleatppearancs of this document is unlawful and ol’lenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this te: reporl 55
refer only to the sample(s) tested =
S WD 2055560 £8
SGS Taiwan Ltd, | No.700, Sec. 3. Yunlin Rd.. Dounan Township, Yunlin County 630, Taiwan / & #h 88 - i 48 4R 353 55 70038 =z
&M A G AT e 4] | ¢ (BB6-5) 5852300 f (BB6-5) 585-2336 - ~ Www.sgs.com.iw LA |
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SGS Salt Spray Test BDN FASTENERS
SDHC1255C3N 12-14 x 55mm 3RD PARTY LABORATORIES

N ‘- - I
Material and i i -Douli
e 0RO T 0
Test Report Report No : DK-22-01074A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos *

Fig. 1 : Received samples Fig. 2 : Method of Supporting specimens

. ‘-‘ B

Fig. 3 : Before test Fig. 3 @ After test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: Oct.26,2022,
# Remark: This Test Report is an additional original report of DK-22-01074. Issued date : Jan.9,2023.

----- 000 -----

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject lo its General Conditions of Service printed overleaf, i on request or ible at hitpc/hwww sgs.com.iwiTerms-and-Conditions and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at htip:/www. sgs.com.bw/Terms-and-Conditions. Atlention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document |s advised that information contained heraon reflects the Company's findings at the time of its intervention only
and within the fimits of Client's instructions, if any, The Company's sola responsibility is to its Client and this document does not exonerale parties to a transaction from exercising all their rights
and obligations under the transaction documents. This document cannol reproduced excepl in full, without prior written approval of the Company. Any unauthorized alteralion, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law Unless otherwise stated the resulis shown in this tesl report
refer anly to the sample(s) tested. TWD 2055 561

]
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SGS Salt Spray Test BDN FASTENERS
SDHCG1250C3N 12-14 x 50mm 3RD PARTY LABORATORIES

SGS

Masrai s E"ﬁ'“‘*e““g R 0 O 0 O
Test Report Report No : DK-22-01058A

Page No :1 OF 2
Date of Report  Jan. 9. 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37. Jiahua Rd.. Gangshan Dist. Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHCG1250C3N(12-14x50)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 26, 2022

Date of Testing Nov. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test
Test Method @ AS 2331.3.1 (2001)
Quantity : 4
Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
Test Temperature (C) 352

NaCl solution (%) 5+1

The pH of the Salt Solution 6.8~6.9
Atomization and Quantity of Fog (ml/hr/80cm?) 1.3~1.7

The Specific Gravity of the Salt Solution 1.031 ~1.033
Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

Sy
e NeLs

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This document is issued by the Company subject to its General Conditions of Senvice prJntad wzrleﬂf ilable on mquesl or ible at mummnmzr_amgﬁmgx%? and, for
alectronic format documents, subject fo Terms and Conditions for Electronic Documents yTerms-and-Conditions. Attention is drawn to the hmitation liablit:

Indemnification and jurlsdlctlon issues defined therein. Any holder of this document is advised lhat |r| matbun containt hanann reflects the Company’s findings at the time of its intervention onT

and
and

within the limits of Client's instructions, if ary. Tha Cumpany 's sole responsibili :s to its Client and this document does nol exonerate ﬁames o a transaction from exercising all their rlghla
obligations under the 1 cannol uced s:oepl in full, withaut prior written approval of the Company. Any unauthorized alteration, forgery or

ralrs.mcatllu? of the c,cmlen!]or pp of this is and ¢ may be p d to the fullest extent of the law. Unless otherwise stated the results shown in this tesf report & a

the sa els) lasted.

refer only o the sample( "'”.’2055539 Ig
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& M e ae AR Oy A FRas 5] | ¢ (BB6-5) B5-2300 f (B86-5) 585-2336 WWW.505.COM.IW =
| Member of 568 Group &



SGS Salt Spray Test BDN FASTENERS
SDHCG1250C3N 12-14 x 50mm 3RD PARTY LABORATORIES

0O O O
Test Report Report ||No IDI(-22"-01058A

Page No 2 OF &
Date of Report : Jan, 9, 2023

Sample Photos :

Fig. 1 : Received samples Fig. 2 : Method of Supporting specimens

—.

Fig. 3 : Before test Fig. 3 : After test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: Oct.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01058. Issued date : Jan.9,2023.

- —

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hittpo/iwwew.sgs.com.twiTerms-and-Conditions and, for
electronic format documants, subject to Terms and Conditions for Electronic Documents at r 505 i -and-Conditions. Attention is drawn to the limitation of Iiab'lli’rr.
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Company's sole resgonsibil‘i]%r is 1o Its Client and this document doas not exonerate parties 10 a transaction from exercising all their rights
and obligations under the ransaction documenis. This document cannot be repr uced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law, Unless otherwisa stated the resulls shown in this tesl report
refer only o the sample(s) lesied i P aEER
TwD 2055540

No.700, Set. 3, Yurfin Rd., Dounan Township, Yuniin County 630, Taiwan / & 4 85 F T kB3 T005 g
|t (866-5) 535-2300 f [BBE-5) 595-2336 WWW.53.com.tw
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SGS Salt Spray Test BDN FASTENERS
SDHCG1255C3N 12-14 x 55mm 3RD PARTY LABORATORIES

i nes e A0 O O O
Test Report Report No : DK-22-01071A

Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO.. LTD.

No. 47-37, Jiahua Rd.. Gangshan Dist. Kaohsiung City 820104, Taiwan (R.O.C)

Product Name Self drilling Screw

Product Type SDHCG1255C3N(12-14x55)

Product Submitied By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 1. 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing) ?

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test

Test Method @ AS 2331.3.1 (2001)

Quantity © 4

Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
Test Temperature ('C) 35+2

NaCl solution (%) 5+1

The pH of the Salt Solution 6.8~6.9
Atomization and Quantity of Fog (ml/hr/80cm?) 13~1.7

The Specific Gravity of the Salt Solution 1.031 ~ 1.033
’mhod of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

- AL

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only. .
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Company subject to its Ganeral Conditions of Service printed overleaf, available on request or accessible at migpmuum%mun%amll_ﬁgz%mm and, for
;) jtions. Attention is drawn to the hmitation

electronic format documents, subject fo Terms and Conditions for Electronic Documents at Ilabhilr.
indemnification and jurisdiction issues defined therein. Any holder of this document Is advised that information contained hereon reflects the Company's findings at the time of its intervention only
and within the limits of Clignt's instructions, if any. The Company’s sole re sibility is to its Chient and this document does not rligs fo a ion from ising all their rights
an igati under the documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized altaration, yor
sification of the content or appearance of this document is unlawful and offenders may be prosecuted fo the fullest extent of the law. Unless otherwise statad the results shown in this test report .=
refer only to the sample(s) tested. AT 2 0 5 ==
TWD 5543 s
SBS Talwon Lid. | No.700, Sec. 3, Yunlin Rd, Dounan Township, Yunlin County 630, Taiwan / % &k 5% 4 48 F kB35 T008E =)
&8s Moy A IR 4] | 1 (886-6) 595-2300 f (886-5) 5352336 WWHW.SgS.Com.tw 5
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SGS Salt Spray Test BDN FASTENERS
SDHCG1255C3N 12-14 x 55mm 3RD PARTY LABORATORIES

000 O 1
Report No : DK-22-01071A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Phot

BRRbERTS

0s -

-

€ns

Fig. 1 : Received samples : .Fig. 2 : Method of Supporting specim

ig. 3 : Before test Fig. 3 © Affer test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.

The Test Report No. DK-22-01058 . Received date: Oct.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01071. Issued date : Jan.9,2023.

-—--= 000 -----

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Gampany subject to its General Conditions of Service printed overleaf, available on request or ible at hitp:ivaww.sgs.com.twiTerms-and-Conditions and, for
alecironic format documents, subject to Terms and Conditions for Electronic Documents al bl’P:H Tearm - itions. Alention |s drawn to the fimitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflacts the Company's findings at the time of its intervention on
and within the limits of Client's instructions, if any The Company's sole resgonsihhi!y ie to its Client and this document does not exonerate parties to a fransaction from exercising all their rights

and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized :ll.terrgiun_ forgery or 7
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extant of the law. Unless atherwise stated the resullts shown in this test report

001

refar only to the sample(s) tested WD 2 0 5 5 5 4 d ' =
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and obligations under the lransaction documents. This document cannot
falsification of the content ar a| 15?;:|r=1aran:t-t of this document is unlawful and oﬂenda:s may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shawn in this tesl report
refer only to the sample(s) tes

SGS Salt Spray Test BDN FASTENERS
SDHCG1275C3N  12-14 x 75mm 3RD PARTY LABORATORIES

Hemaal vl SApHesnR L onN 00 0O O
Test Report Report No : DK-22-01072A

Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37. Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHCGI1275C3N(12-14x75)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received  Oct. 28. 2022

Date of Testing Nov. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By. Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test
Test Method @ AS 2331.3.1 (2001)
Quantity : 4
Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig, 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
Test Temperature ('C) 3542

NaCl solution (%) 51

The pH of the Salt Solution 6.8~69
Atomization and Quantity of Fog (ml/hr/80¢m?) 1.3~1.7

The Specific Gravity of the Salt Solution 1.031 ~1.033
Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

™
----- N

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This document is issuad by the (,nmpane(osulagecl to its General Conditions of Service printed overleal, available on request or ible at_hitpdiwww.sgs.com, iwTerms-and-Conditions and, for
electronic format documents, subject Terms and Conditions for Elecironic Documents at h om. wiTerms-and-Conditipns. Attention 1= drawn to the limitation of ||ab|||

mdemnification and Jurlsdn:tlon issues defined therein. Any holder of this document is advised that information contained hereon reflacts the Company's findings at the time of its intervention on y

and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not emnarata pamas 1o a transaction from exercising all their rights
go e reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
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SGS Salt Spray Test BDN FASTENERS
SDHCG1275C3N 12-14 x 75mm 3RD PARTY LABORATORIES

L g §
: ) I.a. =5
Material and Engmeerin;g Laboratory-Douliu

0 OO0 0
Test Report Report No : DK-22-01072A

Page No :2 OF 2
Date of Report - Jan. 9, 2023

Sample Photos :

Fig. 1 : Received samples

&

C— O I

Fig. 3 : Before test Fig. 3 @ After test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: Oct.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01072. Issued date : Jan.9,2023.

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible al hitp:/fwww.sgs.com. tw/Terms-and-Conditions and, for
electronic formatl documents, subject fo Terms and Conditions for Electronic Documents at - tions. Attention is drawn o the limitation of liability,

indemnification and junsdiction izsues defined therein. Any holder of this document is advised that information contained hereon refiects the Company’s findings at the time of its intervention only

and within the limits of Client's instructions, if

refer only to the sample(s) tested

ane;. Tha Company's sola responsibility is to its Client and this document does not exonerale parties to a transaction from exercising all their rights
and obli under the documents, This document cannot reproduced excepl in full, withoul prior written approval of the Company. Any unauthorized alteration forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Uniess otherwise stated the results shown in this test report
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SGS Salt Spray Test BDN FASTENERS
SDH5F1238C3N  12-24 x 38mm 3RD PARTY LABORATORIES

Vateriaand Enginering Laboratory-Douli 100 00 00
Test Report Report No : DK-22-01077A

Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37. Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHS5F1238C3N(12-24x38)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name. Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test
Test Method @ AS 2331.3.1 (2001)
Quantity : 4
Test Duration : 1000 Hours (according to client’s requirements)
Test Result :
Visual Observation

No red rust was found on the head of all samples

(As show in Fig. 4)
Test Condition :
Test Equipment ERICHSEN MODEL 606/400
Test Temperature ('C) 35+2
NaCl solution (%) Bk
The pH of the Salt Solution 6.8~6.9
Atomization and Quantity of Fog (ml/hr/80cm?) 1.3~17
The Specific Gravity of the Salt Solution 1.031 ~1.033
Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address.

----- Aol

The required specification(s) offered in this test report is/are for reference only. e e ar‘ad on behalf of
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed ovaerleaf, available on request or accessible at ¥ wxg.m({maﬂm: ttions and, for
electronic format documents, subjact fo Terms and Conditions for Electronic Documents at hitpuww - ions. Aftention 1s drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document |s advised that information contained hereon reflects the Company's findings al the time of its intervention

and within the limits of Client's instructions, if any. The Company’s sole resgonsibility i5 to its Client and this document does not exonerate parties fo a transaction from exercising all their rights
and obligations under the transaction documents. This document cannot be reproduced excepl in full, without prior written approval of the Company. Any unauthorized alteralion, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law, Unless otherwise staled the results shown in this tesi report

Chan
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SGS Salt Spray Test BDN FASTENERS
SDH5F1238C3N 12-24 x 38mm 3RD PARTY LABORATORIES

el Labaratory-Douly 00O 0 O
Test Report Report No : DK-22-01077A
Page No :2 OF 2
Date of Report : Jan. 9, 2023

Fig. 3 : Before test Fig. 3 : After test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: 0¢t.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01077. Issued date : Jan.9.2023.

----- 000 -----

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issuad by the Company subject to its General Conditions of Service printed overleaf, available on request or ac ible at._hitpuiwww.sgs.com.twiTerm: -and-Conditions and, for
electronic format documents, subject fo Terms and Conditions for Electronic Documents at hittp:dAww. sgs.com b Terms-and-Conditions. Attention 1s drawn to the limilation of lability,
indemnification and jurisdiction issues defined therain. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only
and within the limils of Client’s instructions, if any. The Company’s sole rasgonsihilily s to its Client and this document does not exonerate parties 1o a transaction from exercising all their rights
and obligations under the transaction documents. This documant cannot be reproduced except in full, without prior written approval of the Company. Any unautharized alteration, forgery of
falsification of the content or appearance of this document is unlawful and offenders may be prosacuted to the fullest extent of the law. Unless olherwise stated the results shown in this test report

refer only to the sample(s) tested A 2 0 5 5 5 7 3
| No.700, Sec. 3, Yunlin Rd., Dounan Township, Yunlin County B30, Taiwan [E A TR FUU-’R

365 Teiwan Lid
& W s AR ARGy A TR 5] | ¢ (BBE-6) 595-2300 f (B86-5) 595-2336 WWAW.SQS.COM. W
. Member of 565 Group

suan-¥u_Chan
7001




SGS Salt Spray Test BDN FASTENERS
SDHC1520C3N 15-15 x 20mm 3RD PARTY LABORATORIES

SG:

, o .
Rl e RaheenelamnmerTini 00O 0
Test Report Report No : DK-22-01075A

Page No :1 OF 2
Date of Report : Jan. 9, 2023

BROADEN WORLDWIDE CO., LTD.
No. 47-37, Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1520C3N(15-15x20)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Now. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Salt Spray Test

Test Method @ AS 2331.3.1 (2001)

Quantity : 4

Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition :

Test Equipment ERICHSEN MODEL 606/400
Test Temperature ('C) 3542

NaCl solution (%) S5+1

The pH of the Salt Solution 6.8 ~6.9
Atomization and Quantity of Fog (ml/hr/80cm?) 13=1.7

The Specific Gravity of the Salt Solution 1.031 ~1.033
Method of Supporting Specimens As show in Fig. 2

This document is issued by the Company subject to its General Conditions of Service printed overleaf, i on requesl or

electronic formal documents, subject io Terms and Conditions for Electronic Documents at bt =

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention anly

and within the "'”“;Ef,;’f t(r)'laim?,nl's instructions, if any. The Company’s sole gsgeunsibility is to its Client and this document does not exonerate parties 10 a transaction from exercising all their rights
i st gl / s

and o r
falsification of the content or a{wealanr:e of this dosument is untawful and offenders may be prosecuted 1o the fullest extent of the
refer only to the sample(s) teste

Remark: Test location is the same as the laboratory address.

----- i

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only. 3
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

at_hitp:fwwny,sgs.com.iwTerms-and-Conditions and, for
. Attenticn is drawn o the limilation of abality,

documenis. This document cal reproduced except in full, without prior writtan apﬁlmvadI o‘ghe lﬁompaw.‘mﬁ‘naumoﬁized altaral I:?P' Ilm BTy OF
w. Unless otherwise stal e resulls shown in this test report
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SGS Salt Spray Test BDN FASTENERS
SDHC1520C3N 15-15 x 20mm 3RD PARTY LABORATORIES

Ml S [T e g
Test Report Report No : DK-22-01075A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos :

Fig. 2 : Method of Supporting specimens

s

Fig. 3 : Before test Fig. 3 © After test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: Oct.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01075. Issued date : Jan.9,2023.

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, an request or ible at m;ﬂfnmy;&z;gm-mﬁﬁms-ﬂgq-cgggijgns and, for
glectronic format documents, subject fo Terms and Conditions for Electronic Documents at hifp.) .y Terms-and-Conditions. Attenfion s drawn fo the limitation of Ilabllm(.
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its infervention only

and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does nol exonerate parties to a transaction from exercising all their rights

E g under the documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, {or?ery or e
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to tha fullest extent of the law. Unless otherwise stated the results shown in this test report ol
rafar only o the sample(s) testad, o 2 055 =
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SGS Salt Spray Test BDN FASTENERS
T17HCG1250C3N  12-11 x 50mm 3RD PARTY LABORATORIES

SGS

Material and Engincering Laboratory-Douliu T S
Test Report Report No : DK-22-01079A

Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.
No. 47-37, Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type T17HCG1250C3N(12-11x50)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received Oct. 28, 2022

Date of Testing Nov. 1, 2022~Dec. 13, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request - Salt Spray Test

Test Method @ AS 2331.3.1 (2001)

Quantity : 4

Test Duration : 1000 Hours (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Condition *

Test Equipment ERICHSEN MODEL 606/400

Test Temperature ('C) 35+2

NaCl solution (%) 81

The pH of the Salt Solution 6.8~69

Atomization and Quantity of Fog (ml/hr/80cm?) 13~1.7

The Specific Gravity of the Salt Solution 1.031 ~1.033

Method of Supporting Specimens As show in Fig. 2

Remark: Test location is the same as the laboratory address. LS

----- - Inedkin

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This documen is issued by the Company subject to its General Conditions of Service printed overleaf, llable on request or ible al _http:dwww sqs.com.tw/Terms-and-Conditions and, for
electronic format documents, subject KJ Ta’ren?s and Conditi for Electronic D : at Wil itions. Attention is drawn to the ﬁl’ﬁlﬂliﬂn of liabll

r WYL 50 - ity,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention omry
and within the limits of Client's instructions, if any. The Company's sole respansibility is to its Clignt and this document does not exanerate parties lo a transaction from exercising all their rights
and obligations under the transaction documenis. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this tesl report

refer only to the sample(s) tested. T"ND 2 D 5 5 5 8 0
SES Taiwan Ltd, | No.700, Sec. 3, Yunlin ., Dounan Township, Yunlin County 630, Taiwan /& Ak 8 - dy 88 £ A3 3 LT 008E
& MM Ny A - 5|t (BB6-5) HBS-2300 f (BB6-5) 590-2336 WWW.SgS.COM.IW
Momber of 865 Group
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SGS Salt Spray Test BDN FASTENERS
T17HCG1250C3N  12-11 x 50mm 3RD PARTY LABORATORIES

Wiy

Nikeialidnd Egiecting Laboteicey-Doulin 00 00O OO
Test Report Report No : DK-22-01079A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Fig. 1 : Received samples

- B -

“ig. 3 © Before test Fig. 3 © Afier test
* The Test Report DK-22-01058 and DK-22-01071 and DK-22-01072 and DK-22-01073 and DK-22-01074 and
DK-22-01075 and DK-22-01076 and DK-22-01077 and DK-22-01078 and DK-22-01079 are from the same application.
The Test Report No. DK-22-01058 . Received date: Oct.26,2022.
* Remark: This Test Report is an additional original report of DK-22-01079. Issued date : Jan.9,2023,

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Gompany subject to its Ganaral Conditions of Service printed averleaf,

on request or ible at hitpaiwww sgs. com. bwTerms-and-Conditions and, for
electronic format documents, subject fo Terms and Conditions for Electronic Documents al hitpuliwww.sgs.com.iw/Terms-and-Conditions. Aftention s drawn 1o fhe Imitation of IiabilitT.
indemnification and [urisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only
and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this decument does not exonerate Eames 1o a transaction from exercising all their rights
and cbligations under the transaction d is o i

s, t cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or B
falsification of the content or appearance of this document is unlawful and may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test repori e
efer only to the sample(s) tested SR U=
refer only ple(s) rwp 2055581 °g
3§ Telwan Ltd, | No.700, Sec. 3, Yunlin Rd., Dounian Township, Yunlin County 630, Taiwan / & 4% #8 4 i 41 £ AR 2832 70048
E iR R AL ey AT 4> 3] |t (BB6-6) bAE6-2300 f (886:5) 595-2336 WWW.505.COM. 1w
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’ SGS Kesternich Test BDN FASTENERS
SDHC1019C3N  10-16 x 19mm 3RD PARTY LABORATORIES

TAF

Testing Laboratory
0601

ol B Lammmms o AT
Test Report Report No : DK-22-01085A

Page No @1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37, Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1019C3N(10-16x19)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method : DIN 50018 (2013) - AHT 2.0 S

Quantity : 4

Test Duration : 15 cycles (according to client’s requirements)

Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
S0; Concentration 2,0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
1st test phase |Test Temp. 40°C+3°C
Test Humidit Approximately 100%
Teatyole Test Times : 8 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

""" o f/\\c Lk

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This document is issued by the Company subject to its General Conditions of Service printad overleaf, on request or ible at mmpmmﬂemmﬁmm_g and, for
alectronic format documents, subject fo Tems and Conditions for Electronic Documents al i erms-and-Conditions. Attention is drawn to the limitation of liability,
Indemmification and jurisdiction lssues defined therein. Any holder of this document is advised that informaltion contained hereon reflacts the Company's findings at the time of its intervention only

and within the limits of Client's instructions, if any. The Company's sole responsibilily is to its Client and this document does not exonarate arties 1o a transaction from exercising all their nghts
and obligations under the n enis, This dc can e rep except in full, without prior written approval of IlEe Company. Any unauthorized allam%'nn. forgery or
falsification of the content or a&gﬁarance of this docurmant is unlawful and offendars may be proseculed to the fullest extent of the law. Unless otherwise stated the results shown in this test repart

refer only to the sample(s) tas TWD 3 5 C 4 d 8 8
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SGS Kesternich Test BDN FASTENERS
SDHC1019C3N  10-16 x 19mm 3RD PARTY LABORATORIES

e Testing Laboratory

0601
Mmeril vl Ruginseriin L sbemiogy Donls 000 O 0
Test Report Report No : DK-22-01085A
Page No :2 OF 2
Date of Report : Jan. 9. 2023

Sample Photos :

ﬂ-aaqmaﬂ?.».# w—— }
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Fig. 1 : Received samples

L - ’f r i L
Fig. 3 : Before test Fig. 4 ¢ After test

Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.

2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01085. Issued date : Jan.9,2023.

————— 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible al hitp:www,sgs com.iw/Terms-and-Conditions and, for
glectronic fermat documents, subject fo Terms and Conditions for Electronic Documents at 2 5.0 -and- o tiention is drawn fo the limitation of Iiabiliir.
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Company's sole resgonsibility is to its Client and this does nol parties 10 a transaction from exercising all their rights
and obligations under the transaction documenis. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the conlent or appearance of this document is unlawful and offenders may be prosecuted lo the fublest extent of the law. Unless otherwise stated the results shown in this test report
refar only to the sample(s) tested - A o~

Yunlin R, Dounan Township, Yunlin County 630045, Taiwan /630045 Edhf**ﬁfi il' ] ﬁ%ﬁ&ﬁagﬂ?ooﬁﬂﬁ "
!  (8B6-h) 5952336 WWW.S05.COM.TW
Member of SGE Group
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’ SGS Kesternich Test BDN FASTENERS

SDHCF1220C3  12-14 x 20mm 3RD PARTY LABORATORIES

Testing Laboratory

0601

Mici and Engiceifg Labortory: Dovl 0O
Test Report Report No : DK-22-01087A
Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37, Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHCF1220C3(12-14x20)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method : DIN 50018 (2013) - AHT 2.0 S
Quantity : 4
Test Duration : 15 eycles (according to client’s requirements)
Test Result :
Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
S0, Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
Ist test phase |Test Temp. 40°C=£3°C
Test Humidity Approximately 100%
Yot Cale Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.
_____ I o g
LN A
The required specification(s) offered in this test report is/are for reference only. Signed for a1.1d an behalf of
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
iactit Tonhat DTS SUBBEE To. Terns. s COmces. 1o oIt Doumeats. B i s s b T e ol ona et 08 Com. T efT0 Ao Cpnltons snd et

Indemnification and jurisdiction issues defined tharein, Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only

and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document dcas nol exoneraie parties to a lransaction fmrn exarcising all their rights
and obligations under the transaction ents. This cannot be rep d except in lull withoul prior written approval of the Company, Any unauthorized aite r‘Elcm forgery or &
falsification of the content or of this d is and may be d to the Tullpﬂ extent of the law. Unless otherwise staled the results shown in this test report =
refer anly to the sample(s) tesied. g
TWD3604 499 €
SBS Taiwsn Ltd. | No.700, Sec. 3, Yunlin Rd., Dounan Township, Yunlin County 630046, Taiwan (630045 ZALREL EEsA S HhREAER 70058 ;
& M40 SRy A TRy 8] |t (BBE-] 5Y5-2300 f (886-6) 695-2336 Ll _ WWW.S(S.COM.1W =
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SGS Kesternich Test BDN FASTENERS
SDHCF1220C3  12-14 x 20mm 3RD PARTY LABORATORIES

f Testing Laboratory
v -! 0601

Mmersl it s Bl 0O
Test Report Report No : DK-22-01087A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos :

.

) ApP 3
Fig. 1 : Received samples Fig. 2 : Mcthod ufSupporlmg specimens

| -~

Fig. 3 : Before test ' Fig. 4 : After test

Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.

2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01087. Issued date : Jan.9,2023.

----- 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject ta its General Conditions of Service printed overleaf, available on request or accessible at hitpa/fwww.sgs.com.twiTerms-and-Conditigng and, for
electronic format documents, subject lo Terms and Conditions for Electronic Documents at ma-and-Condilions. Attention is drawn to the limitation of Ilabllntf
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Ccmpany s findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Company's sole responsibility Is to its Client and this document does not exonerate parties to a transaction from exercising all their rights

and obligations under the transaction documenis. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or

refer only to the sample(s) tested,

falsification of the content or appearance of this document s unlawful and offenders may be prosecuted o the fullest extent of the law. Unless otherwise stated he resulls shuw‘n in this tes repnr’

Mo.700, Sec. 3, Yunlin Ad., Dounan Township, Yunlin County 630045, Teiwan /630045 mﬁ$§4§ﬁ$*$ﬂ§3ﬁi?00ﬁ i
| t{886-5) 6H5-2300 f (BAG-5) 5857336 WWW.S05. COm. W

Member of SBS Group
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SGS Kesternich Test BDN FASTENERS
SDHC1225C3N  12-14 x 25mm 3RD PARTY LABORATORIES

-

Testing Laboratory
- : 0601
Mool Feghmsing Lalbos ey Do 000
Test Report Report No : DK-22-01082A

Page No 1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.
No. 47-37, Jiahua Rd., Gangshan Dist. Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1225C3N(12-14x25)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~ Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method : DIN 50018 (2013) - AHT 2.0 S

Quantity : 4

Test Duration : 15 cycles (according to client’s requirements)

Test Result :

Visual Observation

No red rust was found on the head of all samples

(As show in Fig. 4)
Test Conditions :
Test Equipment ERICHSEN 519/SA
S0O; Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
Ist test phase  |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
Test Cycle Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

o vy

The required specification(s) offered in this test report is/are for reference only. Signed for a?d on behalf of
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Litd.

This document is issued by the (:ompar? subject o its General Canditions of Service printed overleaf, available on request or accessible at Mmmmw_ﬂ'ﬂﬂ'ﬂmu? and, for
alectronic format documents, subject fo Terms and Conditions for Electronic Documents at hifp. itions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention on

and within the limits of Client's instructions, if any. The Company's sole responsibilily is to its Client and this document does nol exonerate partias 1o a transaction from exercising all thesr rights

and oblig
falsification of the content or &

refer

under the ! This do cannot be repi except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
j‘bjearalwa of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report
[

only to the sample(s) !Es? TWD3604476

SGS Talwen Ltd. | No.700, Sec. 3, Yunlin Rd., Dounan Township, Yunlin County 630045, Taiwan /630045 %“#ﬁ#ﬁiﬁi#ﬂ%ﬁimom
& M AR A R 8] | 1 (886-5) 585-2300 f (BB L) 5952336 WIWW,5(5.COM.IW
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SGS Kesternich Test BDN FASTENERS
SDHC1225C3N  12-14 x 25mm 3RD PARTY LABORATORIES

Testing Laboratory
D601

Mieriab et Fngmesting Lebixatiy- Dl 00 0 O A
Test Report Report No : DK-22-01082A

Page No 2 OF 2
Date of Report : Jan. 9, 2023

Fig. 1 : Received samples Fig. : Method of Supportin specimens

o B [ D

Fig. 3 : Before test Fig. 4 © After test

Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.

2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01082. Issued date : Jan.9.2023.

=== 000 =----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict,

This document is issued by the Company subject to its General Conditions of Service printed overleaf, i on request or ible at hitp:/fiwww.sgs.com.twiTerms-and-Conditions and, for
electronic formal documents, subject to Terms and Conditions for Electronic Documents at hitodiwww sgs. com. wiTerms-and-Condilions. Attention is drawn to the [imitation of liabili
indemnification and jurisdiction issuas definad therein. Any holder of this document is advisad that information contalned hereon reflacts the Company’s findings at the time of its intervention onl )'
and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerale parties 1o a transaction from exercising all their nghls
and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written ap?mval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless olherwise stated the resulls shown in this test repart
rafer only to the sample(s) tested. ID3604477
oua s ||
70 3, Yunlin Rd., Dounan Township, Yunlin County 630048, Taiwan /630045 "F‘)ﬂ.ﬁ’?‘ Lﬁ%ﬁ*ﬁ*ﬂﬁ&&?ﬂﬂ%
| t{886-5) 595-2300 f (B86-5) 5A6-2336 WWW.S(5.E0 M. T
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’ SGS Kesternich Test BDN FASTENERS
SDHC1255C3N  12-14 x 55mm 3RD PARTY LABORATORIES

TAF)
S G S Testing Laboratory
0601

Materal and Engineerin Laboratory-Douli 100 A
Test Report Report No : DK-22-01083A

Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37, Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1255C3N(12-14x55)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method @ DIN 50018 (2013) - AHT 2.0 S
Quantity : 4
Test Duration : 15 cycles (according to client’s requirements)
Test Result :
Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
SO, Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
Ist test phase |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
Test Cyele Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

----- =

The required specification(s) offered in this test report is/are for reference only. Signed for af'd on behalf of
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, ilable on request or ible at mmﬂm_mm? and, for

electronic formal documents, subject fo Terms and Conditions for Electronic Documents at bng.!ﬂmmmnmﬂamsﬂmmm Attention is drawn to the limitation of liabi

indemnification and ]unsdlr.hon issues defined therein. Any holder of this documaent is advised that information contained hereon reflects the Company’s findings at the fime of its intervention only

and within the limils of Client's instructions, if any. The Company's aole nssgonslhdﬁx is to its Client and this document does not exonerale hparlles 10 a transaction from exelcwmi all !hell nghts
and 18 under the documents. This ced excepl in full, without prior wriltlen approval of the Company. Any unauthorized alteration,

falsification of the content or appearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in Ihlst repnr!

refer only to the sampla(s) tastad. TWD 3604480

SGS Talwan Ltd. | No.700, Sec. 3, Yunlin Ad., Dounan Township, Yunlin Caunty 630045, Taiwan /630045 ZEAkNE 2| EsEE M IR3EL 70055
&M AR AT R3] |t (BBE-H) 596-2300 f(886-5) 65952336  WWW.S5.C0M. 1w
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SGS Kesternich Test BDN FASTENERS
SDHC1255C3N  12-14 x 55mm 3RD PARTY LABORATORIES

—

. ! Testing Laboratory
b=y 0601

Mareeial and Eaploerie atmmiogy Dosiiy 0 OO
Test Report Report No @ DK-22-01083A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Fig. 1 : Received samples

| — £

AR ‘
Fig. 3 : Before test Fig. 4 ¢ After test
Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.
2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01083. Issued date : Jan.9,2023.

===-- 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

Ihis document is issued by the Company subject to its General Conditions of Service printed overleaf ilable on request or ac ble at hitp:fwww.s0s.c
elecironic format documents, subject fo Terms and Conditions for Electronic Documents at http:iiwwew sgs com twiTerms-and- itions. Attention is dra

indemnification and jurisdiction issues defined therein, Any holder of this document is advised that infermation contained hereon reflects the Company's findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Compan’ le responsibility is o its Client and this document does not exonerale parties fo a transaction from exercising all their rights
and obligations under the transaction documents. This document cannol Le reproduced except in full, without prior written approval of the Company. Any unauthorized alleralion, forgery or

twiTerms-and-Conditions and, for
awn to the fimitation of Hability,

falsification of the content or appearance of this document is uniawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report f?r‘-l
refer only to the sample(s) tested TEAA AR E
AND 3 4 48
Jabusd4n =
Ne.700, Sec, 3, Yunlin Rd., Dounan Township, Yunlin County 630045, Taiwan /630045 T4k 2| E IR EMIE3ERT005E :
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’ SGS Kesternich Test BDN FASTENERS
SDHCG1250C3N  12-14 x 50mm 3RD PARTY LABORATORIES

S GS Testing Laboratory
0601

R s S 00 0 O

Test Report Report No : DK-22-01059A
Page No 1 OF 2
Date of Report : Jan. 9, 2023

BROADEN WORLDWIDE CO.. LTD.
No. 47-37. Jiahua Rd.. Gangshan Dist, Kachsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHCGI1250C3N(12-14x50)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received  Oct. 26. 2022

Date of Testing Nov. 7. 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method : DIN 50018 (2013)- AHT 2.0 8
Quantity : 4
Test Duration : 15 cycles (according to client’s requirements)
Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
SO> Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
1st test phase |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
Toat Cyale Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

----- S A,

L)
The required specification(s) offered in this test report is/are for reference only. Signed for a'jd i
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issusd by tha Company subject lo its General Conditions of Service printed overleaf, ilable on request or 5 | BIMS-3 i

electronic format documents, subject fo Terms and Conditions for Electronic Documents at l;:lip ntio n fo the limita

indemnification and |ur|5d|l:t|nn issues definad therein. Any holder of this document is advised that information contained hereon raﬂacts the Currrpany s ﬁmllngs at lhs time of its intervention on

and within the limits of Cllent’s mstructlnns if any. The Campany's sole resg:nsmﬂllé/ is to its Client and this document does not exonerate ;‘)amss to a transaction from exercising all their rights
under the This document cannot ced except in full, withaut prior writlen approval of the Company. Any unauthorized alteration, forgery or
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electronic format documents, subject o Terms and Conditions for Elecironic Documents at J

SGS Kesternich Test BDN FASTENERS
SDHCG1250C3N  12-14 x 50mm 3RD PARTY LABORATORIES

Testing Laboratory

0601
0 R T
Test Report Report No : DK-22-01059A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Fig. 1 : Received samples Fig. 2 : Method of Supporting specimens

F =

._.‘i -

Fig. 3 : Before test Fig. 4 : After test

Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.

2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01059. Issued date : Jan.9.2023.

=mm= 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf on request or ible at_hitpu/iwww,sgs.com iwiTerms-and-Conditions and, for
i . b ditipns. Attention is drawn o the [imltation of liabilit

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflacts the Company’s findings at the time of its intervention only

and within the limits of Client's instructions, If any. The Company’s sole res,

onsibility is to its Client and this document does nol exonerate parties 1o & transaction from exercising all their rights

and obligations under the transaction documenis. This document cannot ge reproduced except n full, without prior written approval of the Company. Any unauthorized alteration, forgary or

falsification of the content or appearance of this decument is unlawiul and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this tes!
refer only to the sample(s) tested -~
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’ SGS Kesternich Test BDN FASTENERS
SDHCG1255C3N  12-14 x 55mm 3RD PARTY LABORATORIES

Testing Laboratory
0601

e 00 A
Test Report Report No : DK-22-01080A

Page No :1 OF 2
Date of Report : Jan. 9. 2023
BROADEN WORLDWIDE CO., LTD.

No. 47-37, Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHCG1255C3N(12-14x55)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name. Product Submitted By. Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:

Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)

Test Method : DIN 50018 (2013) - AHT 2.0 S

Quantity : 4

Test Duration : 15 cycles (according to client’s requirements)

Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
SO, Concentration 2.0L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
1st test phase  |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
Test Cycle Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

""" ' Ne Lo

Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This document is issued by the Company subject to its General Conditions of Service printed overleaf, ilable on request or ible at mﬂ_\tﬁmﬁgg_'m%guﬂgmwmu?m;and for
electronic formal documents, subject fo Terms and Conditions for Electronic Documents at ¥ itions. Attention Is drawn lo the limitation of liability,

indemnification and jurisdiction issues dafined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings &t the lime of its intervention only

and within the limits of Client's instructions, If any. The Company's sole responsibility is to its Client and this document does not exonerate parties 16 a fransaction from exercising all their righls

and obligath under the i is cannot be rep: except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or

falsification of the content or appearance of this document is unlawful and offenders may be prosecuted o the fullest extent of the law. Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. TWD 3 £ O 1 4 6 6
J I B0
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SGS Kesternich Test BDN FASTENERS
SDHCG1255C3N  12-14 x 55mm 3RD PARTY LABORATORIES

-
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B | Testing Laboratory
ra g s 0601

MRS Bngiuses g Labeeakiny Dot 00 0 O O O
Test Report Report No : DK-22-01080A
Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos :

Fig. 1 : Received samples Fig. 2 : Method of Supporting specimens

——

Fig. 3 : Before test Fig. 4 : After test
Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.
2. Test location is the same as the laboratory address.
*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.

The Test Report No. DK-22-01059 . Received date: Oct.26.2022.
* Remark: This Test Report is an additional original report of DK-22-01080. Issued date : Jan.9.2023.

----- 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is [ssued by the Company subject to its General Conditions of Service printed overleal, available on request or accessible al htip:www sgs com. twiTems-and-Conditions and, for
alectronic formal documents, subject fo Terms and Conditions for Electronic Documents at hitpu/fwiw.sgs.com.iwTerms-and-Condilions. Attention 15 drawn lo the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document |s advised that information contained hereon reflects the Company’s findings at the time of ils intervention only
and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excnerate pariies o a iransaction from exercising all their rights
and obligations under the transaction documents This document cannot gg reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the ?;w Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. WD RAEOA A 57
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SGS Kesternich Test BDN FASTENERS
SDHCG1275C3N  12-14 x 75mm 3RD PARTY LABORATORIES

TAF

Testing Laboratory
0601

Material and Enginceri Laboratory-Douliu 000 0 A
Test Report Report No : DK-22-01081A

Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO.. LTD.

No. 47-37, Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.O.C)

Product Name Self drilling Screw

Product Type SDHCGI1275C3N(12-14x75)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~ Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By. Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method @ DIN 50018 (2013) - AHT 2.0 S
Quantity * 4
Test Duration © 15 cycles (according to client’s requirements)
Test Result :
Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
S0, Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
Ist test phase |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
ot Kyl Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

""" o INeLin

The required specification(s) offered in this test report is/are for reference only. Sigred for m_}d o hekaltag
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Compﬁn[y subject to s General Conditions of Service printed overleaf, a\rallabla an request or acoesslhl mmwﬁ,mﬂamséanmm;am for
electronic format decuments, subject to Terms and Conditions for Elecironic Documents at Term; Allention is drawn to the limitation of liability,

indemnification and purlsdmuon issUes dernsd therein. Any holder of this dnr.umanl is advised Ihat information contained herenn reflects the rnpanys findings at the lime of its intervention onl y
and within the limits of Client's instructions, if any. The Company's sale responsibility is to its Client and this document does not exonerate t0 a fransaction from exercising all their rights

and ot under the on documents. This document cannot gu & reproduced except in full, without prior written a) wal of tga Company. Any unauthorized alteration, forgary or

falsification of the content or appearance of this document is unlawful and offenders may be proseculed to the fullest extant of tha law. Unless otherwise statad the resulls shown in this test rapnrt Ea]
refer only to the sample(s) tes! - %
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SGS Kesternich Test BDN FASTENERS
SDHCG1275C3N  12-14 x 75mm 3RD PARTY LABORATORIES

S——
Testing Laboratory
0601

Wiateialand Fugmseting L horstory-Obuilin 000
Test Report Report No : DK-22-01081A

Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos :

Fig. 3 : Before test Fig. 4 : After test
Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF,
2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01081. Issued date : Jan.9,2023.

----- 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, lable on request or de at hitp:/iwww 208 com twiTerms-and-Conditions and, for
elecironic format documents, subject fo Terms and Conditions for Electronic Documents at htﬁp._-’.fm ' -and-Condilions. Attention is drawn to the limitation of lability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention anly
and within the limits of Client's instructians, if any. The Company's sole responsitility is 1o its Client and this document does not exonerate parties 10 a transaction from exercising all their rights
and obligatio nder the transaction documenis. This document canpol be reproduced except in full, without prier written approval of the Company. Any unaulhorized alteration, forgery or

falsification of the content or appearance of this document is unlawful and offenders may be proseculed lo the fullest extent of the law. Unless otherwise stated the resulls shown in this test report _1:1“1
refer only to the sample(s) tested VD 2604 4713 =
VWL O C 4 4.
No.700, Sec. 3, Yunlin Rd., Dounian Township, Yunlin County 630045, Taiwan /630045 MG RIS E M IE3ELT005R -
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SGS Kesternich Test BDN FASTENERS
SDH5F1238C3N  12-24 x 38mm 3RD PARTY LABORATORIES

S G S Testing Laboratory
= 0a01

*_"—l_ i :
i N
Test Report Report No : DK-22-01086A
Page No :1 OF 2
Date of Report : Jan. 9. 2023
BROADEN WORLDWIDE CO., LTD.
No. 47-37, Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.O.C)

Product Name Self drilling Screw

Product Type SDHSF1238C3N(12-24x38)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By. Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request : Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method @ DIN 50018 (2013) -AHT 2.0 S
Quantity : 4
Test Duration : 15 cycles (according to client’s requirements)
Test Result :
Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :
Test Equipment ERICHSEN 519/SA
SO; Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
Ist test phase |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
Test Cycle Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

This document is issuad by the Company subject to its General Conditions of Service printed overleal, lable on request or

----- s e P Y
(NeLin

The required specification(s) offered in this test report is/are for reference only. S g T m_'d S hobal o
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

jtiong and, for

ible at m!njﬂmmaa.m%mﬂ_emﬁa@%mm 5
electronic format decuments, subject to Temms and Conditions for Eleclronic Documents at Mw/Terms-and-Conditions. Attention is drawn 1o the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflacts the Company’s findings at the time of its intervantion only

and within the limits of Client's instruclions, if any. The Company's sale resgonslboliw is lo its Client and this document does not exonerate parfies 1o a fransaction from exercising all their rights
and obligations under the transaction documents. This d t cannot be rep |
falsification of the content or & of this Is unlawful and may be prosecuted to the fullast extent of the

refer only to the sampla(s) tested. WD 3 E C 4 4 g9 3

excapt in full, without prior writtlen apgroval of the Company. Any unauthorized alteration, forgery or
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SGS Kesternich Test BDN FASTENERS
SDH5F1238C3N  12-24 x 38mm 3RD PARTY LABORATORIES

Testing Laboratory
0601

Meterialsid Bglunering L ditorstonyDoutin . 0 0
Test Report Report No : DK-22-01086A
Page No :2 OF 2

Date of Report : Jan. 9, 2023

Sample Photos :

Fig. 3 : Before test Fig. 4 : After test

Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.

2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01086. Issued date : Jan.9,2023.

————— 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed averleal, on request or accessible at hitp:iwww. sas.com twiTems-and-Conditions and, for
electronic format documents, subject o Terms and Conditions for Electronic Documents at m%mimms&smm_:!ﬂﬂms:mﬂzuundihmm Attention s drawn lo the limitation of Rability,
indamnification and jurisdiction issues defined therein, Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention anly
and within the limits of Client's instructions, if any. The Company's sole rﬂsgonsihility is fo its Client and this document does not exonerate I[Imnies to & transaction from exercising all their rights
and obligations under the transaction documenis. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or

falsification of the content or appearance of this document is unlawful and offenders may be proseculed to the fullest extent of the law. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. P R
\ - I. J & ..-I v o]
Ne.700, Yunlin A, Dounan Township, Yunlin County 630045, Taiwan /630045 EHERE 2 EESAE IS 3ERT005E
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SGS Kesternich Test BDN FASTENERS
SDHC1520C3N  15-15 x 20mm 3RD PARTY LABORATORIES

TAF

Testing Laboratory
0601

Wtenaland brmnocsia: oty honl 00 0 0 O O
Test Report Report No : DK-22-01084A

Page No :1 OF 2
Date of Report : Jan, 9, 2023
BROADEN WORLDWIDE CO., LTD.
No. 47-37, Jiahua Rd.. Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type SDHC1520C3N(15-15x20)

Product Submitted By BROADEN WORLDWIDE CO.. LTD.

Date of Sample Received Oct. 28. 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name. Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Request @ Sulfur Dioxide Corrosion Test (Kesternich Test)
Test Method ¢ DIN 50018 (2013) - AHT 2.0 S

Quantity : 4

Test Duration : 15 cycles (according to client’s requirements)

Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
SO: Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
Ist test phase |Test Temp. 40°C+3°C
Test Humidi Approximately 100%
Test Cycle Test Times = 16 ch.lrg‘z
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

=~
'''' N edhin

The required specification(s) offered in this test report is/are for reference only. g “‘_“j S
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

and, for
liability,

This document is issued by the Company subject to its General Conditions of Service printed overleal, available on reque:
electronic formatl documents, subject fo Terms and Conditions for Electronic Documents at hitpuhvwwy, 8gs.com i
indamnification and jurisdiction issues defined therein. Any holder of this document is advised that infarmation contained hereon reflect ompany's findings at the time of its intervention only
and within the llmlla;f %leienl'a instructions, if any. The Campany's sole responsibility is to its Client and this document does not exol

{atitr " :

51 or accessible at hitp: r -ondit
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and obligi ul This documant cannot be reproduced except in full, without priar written approval of the Company. Any unauthorized alteration, forgery or 5
falsification of the conterit or appearance of this document is unlawful and offenders may be prosecuted fo the fullest extent of the law. Unless otherwise stated the results shown in this tesl report oo
refer only fo the sample(s) lestad. TWD 360448 4 §

SG6S Taiwan Ltd. | No.700. Sec.3. Yunlin Rd.. Dounan Township, Yunlin County 630045, Taiwan /630045 TEAKRE | FRiHE A RE3EL 70057 =

&R MAEIE Oy AT AL 5|t (8B6-6) 58562300 f (BBE-b) 5952336 NN, SR EN. == £

Member of SG5 Group @



SGS Kesternich Test BDN FASTENERS
SDHC1520C3N  15-15 x 20mm 3RD PARTY LABORATORIES

o, ) |
o) _,.,a‘ﬁ

Testing Laboratory
0601

N 5 -
a-é( \‘iﬂ"% % 49
Mtétial nd Enginceririg Laboratory:Dioulin A0 O O S
Test Report Report No : DK-22-01084A
Page No :2 OF 2
Date of Report : Jan. 9, 2023

Sample Photos :

Fig. 1 : Received samples

=

Fig. 3 : Before test Fig. 4 : After test

Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.

2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22-01081 and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26,2022.

* Remark: This Test Report is an additional original report of DK-22-01084. Issued date : Jan.9,2023.

=== 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is Issuad by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at it v . b T erms-ana_-j;qu_dj_]i_q_gi_ann. for
it mitation

elecironic format documents, subject fo Terms and Conditions for Electronic Documents at hu&f{w\\e\m
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that in

BIME-And- ns. Allention is drawn o the limita liablhlr_
rmation contained hereon reflacts the Company's findings at the lime of its intervention onfy

and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a iransaction from exercising all their rights

and obligations under the Iransaction documents. This document cannot be reproduced except in full, without prior written ap?mual of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extant of the |a
refar only to the sample(s) tested

w. Unless otharwise stated the results shown in this tast report
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’ SGS Kesternich Test BDN FASTENERS

T17HCG1250C3N  12-11 x 50mm 3RD PARTY LABORATORIES

TAF

|

Testing Laboratory
601

Materaland Enginceif Laboratory-Douli |0 O O 0
Test Report Report No : DK-22-01088A
Page No :1 OF 2
Date of Report : Jan. 9, 2023
BROADEN WORLDWIDE CO.. LTD.
No. 47-37. Jiahua Rd., Gangshan Dist, Kaohsiung City 820104, Taiwan (R.0.C)

Product Name Self drilling Screw

Product Type TI7THCGI1250C3N(12-11x50)

Product Submitted By BROADEN WORLDWIDE CO., LTD.

Date of Sample Received  Oct. 28, 2022

Date of Testing Nov. 7, 2022~Nov. 22, 2022

Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By, Date of Sample Received
and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:

Test Request * Sulfur Dioxide Corrosion Test (Kesternich Test)

Test Method @ DIN 50018 (2013) - AHT 2.0 S

Quantity : 4

Test Duration : 15 cycles (according to client’s requirements)

Test Result :

Visual Observation

No red rust was found on the head of all samples
(As show in Fig. 4)

Test Conditions :

Test Equipment ERICHSEN 519/SA
S0» Concentration 2.0 L (0.67%) / Cycle
Method of Supporting specimens As show in Fig. 2
Test Time 8 Hours
1st test phase  |Test Temp. 40°C+3°C
Test Humidity Approximately 100%
Test Cyele Test Times 16 Hours
2nd test phase |Test Temp. 18°C~28°C
Test Humidity 75% max.

""" s e Ly

The required specification(s) offered in this test report is/are for reference only. Signed for a?d i etimil ol
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This document is issued by the Campanefasuhjsct I its General Conditions of Service printed overleaf, avallable on request or accessible at i

elecironic format documents, subject Terms and Conditions for Electronic Documents at Attention is drawn (o the fim tation ||abdlit

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the gm)anfs findings at the time of its intervention on!

and within the limits of Client's instructions, if any. The Company's sole rasggnsmllﬂ.y is to I!s Client and this document does not exonerate ﬁ:mm 10 a transaction from exercising all their rights
and under the . This L cannof L in full, withoul prior written | of Ci . Any alteralion, fon

falsuﬁcshon of the content or of this it is and may be pmsecutaﬂ o the fullest extent of the?aw Unless otherwise stated the results shown in this tas?espnrl

refer only to the sample(s) lested, TWD 3 60450 3
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SGS Kesternich Test BDN FASTENERS
T17HCG1250C3N  12-11 x 50mm 3RD PARTY LABORATORIES

> ="
(TAF

———

Testing Laboratory
0601

Vi nd Engiceri Laboraory-Do 00 OO O
TeSt Report Report No : DK-22-01088A

Page No :2 OF &
Date of Report : Jan. 9, 2023

Sample Photos :

Fig. 1 ! Received samples

[ S _ 5,

142 ] ; i
Fig. 3 : Before test Fig. 4 : After test
Remark: 1. Sulfur Dioxide Corrosion Test (Kesternich Test) test is accredited by TAF.
2. Test location is the same as the laboratory address.

*The Test Report DK-22-01059 and DK-22-01080 and DK-22- 0108] and DK-22-01082 and DK-22-01083 and
DK-22-01084 and DK-22-01085 and DK-22-01086 and DK-22-01087 and DK-22-01088 are from the same application.
The Test Report No. DK-22-01059 . Received date: Oct.26.2022.

* Remark: This Test Report is an additional original report of DK-22-01088. Issued date : Jan.9,2023.

----- 000 -----
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Condifions of Service printed overleaf, available on request or accessible at_hitp:iwww sgs.com.w/Terms-and-Conditions and, for
alectronic format documents, subject fo Terms and Conditions for Electronic Documents at hilp:iwww.sgs.com.twTerms-and-Condilions. ‘Aftention |s drawn to the limitation of Rability,
indemnification and jurisdiction issues defined therein. Any holder of this documant is advised that information contained hereon reflects the Company's findings at the time of its intervention anly

refar only fo the sample(s) lested

and within the limits of Client’s instructions, if any. The Company's sole rssgcnslhuhly i= 1o its Client and this document does not exonerate parties 10 a transaction from exercising all their rights
a under the n documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be proseculad to the fulles! extent of the law. Unless otherwise stated the resul!s bhmvn In this test .repon
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’ SGS UV Exposure and Humidity Test

S —— I& = . . e ! %
v Ereneerne oo B Test Report O

Report No @ DV-22-00654
Page No :1 OF 7
Date of Report @ Mar. 25,2023

Project Name Self drilling Screw

Owner BROADEN WORLDWIDE CO.. LTD.

Applicant BROADEN WORLDWIDE CO.. LTD.

Supplier BROADEN WORLDWIDE CO., LTD.

Sample Name BN3-SDHC1225C3N(12-14x25mm). BN3-SDHCG1255C3N(12-14x55mm)

BN3-SDHCG1265C3N(12-14=65mm), BN3-SDHCG1275C3N(12-14%75mm)
Sample Submitted By BROADEN WORLDWIDE CO., LTD.(Kidd Chen)
Date of Sample Received Dec. 12, 2022
Date of Testing Dec. 13, 2022~Mar. 24, 2023
Remark The information mentioned in the above section and the following
report content marks # are provided by Client.
(Exclude Product Name, Product Submitted By. Date of Sample Received
and Date of Testing)

TEST RESULTS
Test Item(s) Test Method Test Result(s)
UV Exposure Test (2000 h)
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14x25 mm Sample. 3 No effect
Sample. 4 No eftect
Sample. 5 ASTM G154-16 No effect
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14%55 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 No effect
.. [E—
The required specification(s) offered in this test report is/are for reference only. igned for and on behalf of
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
This docutnent s issued by the Company subject to its General Conditions of Service printed overleaf, available on request or ble at hmmmsnsmhﬂﬁmunﬂ_c_mdjm? and, for
electronic formal documents, subject o Terms and Conditions for Electronic Documents at nditions. Attention is drawn to the limitation of |Iab||1l?'
indemnification and jurisdiction issues dafined therein. Any holder of this document is advisad that information contained hereon rerlecls the Company’s findings at the time of its intervention only

and within the limits of Client's instructions, if any. The Companys sole res| Unslbllltf i5 1o its Client and this document does not exonerale parties to a transaction from Emﬂ:lslﬂ% all their rights
and nder the ion documents. This cannot excapl in full, without prior written ap?{ovsl of the Company. Any unauthorized alteration, forgery or
{aisuﬁcaluon of the content or apoearanc.e of this document is unlawful and oﬂsnders may be prosecuted o the fuilest extent of the law. Uniess otherwise stated the results shown in this test rapon

refer anly to the sample(s) tested, TWD 6999668

S8 Taiwen Ltd. | No.700, Sec. 3. Yunlin Rd., Dounan Township, Yurlin County 630045, Taiwen /630045 ZHF 52 FESEEMEE3ER 70058
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BDN FASTENERS

SGS UV Exposure and Humidity Test

Material & Engieerng Lhomen-Dl - Test Report O
Report No : DV-22-00654
Page No :2 OF 7
Date of Report : Mar. 25,2023

TEST RESULTS

Test Item(s) Test Method Test Result(s)
UV Exposure Test (2000 h)
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14x65 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 ASTM G154-16 No effect
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14x75 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 No effect
Test Item(s) Test Method Test Result(s)
Humidity Test [(38£2)°C, (95+5)RH, 1000 h]
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14x25 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 ASTM D2247-15(2020) No effect
Sample. 1 No effect
Sample, 2 No effect
Sample 12-14>55 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 No effect
..... ey
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.
T e e e o oiose and Gortions, 1o Elearomc. Doumants i bl D e o e S o ol

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only
and within the limits of Client's Instructions, if any. The Company's sale responsibility is to ts Client and this document does not exonerate parties to a transaction from exercising all their rights
and obligations under the transaction documenis. This document cannot be reproduced excepl in full, without prior written roval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the resulls shown in this test report

refer only o the sample(s) tested. ']-V\."[\J 6 9 9 9 6 6 9
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BDN FASTENERS

SGS UV Exposure and Humidity Test 3RD PARTY LABORATORIES

Vaerl & Engneeing Liboron Dot ot Report U
Report  No @ DV-22-00654
Page No :3 OF 75
Date of Report : Mar, 25,2023

TEST RESULTS :
Test Item(s) Test Method Test Result(s)
‘Humidity Test [(38£2)°C, (95£5)RH, 1000 h]
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14%65 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 ASTM D2247-15(2020) No effect
Sample. 1 No effect
Sample. 2 No effect
Sample 12-14x75 mm Sample. 3 No effect
Sample. 4 No effect
Sample. 5 No effect

Remark : 1. # UV Exposure Test according to ASTM G154-16 for 2000 h and the conditions information
is provided by Client as below:
(1)Lamp: UVA-340. (2)Typical Irradiance: 0.89 W/m’/nm.
(3)Approximate Wavelength: 340 nm.  (4)Test Machine: Q-LAB QUV.
(5) Exposure Cycle: 4h UV at 60 °C BPT : 4h Condensation at 50°C BPT.
2. # Humidity Test information is provided by Client as below: (38+2)°C. (95+5)RH, 1000 h.
3. Description of the item * Self drilling Screw.
4, Humidity Test is subcontracted to SGS Material and Engineering Laboratory -Teiahung.
5. Test location of No. 9, 14th Rd.. Taichung Industrial Park, Taichung City 407271, Taiwan.
Test location of other items: the same as the laboratory address.
_____ T

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant’s final verdict.

This document s issued by the Company subject to its General Conditions of Service printed overleaf, avai on request or ble al biip:iwww sgs.com.iwiTems-and-Condifions fclr
elactronic formal documents, sub]am to Terms and Conditions for Electronic Documents at com.bwiTerms-and-Conditions. Attention |s drawn fo the limilation of |iEDI|I
indemnification and jurisdiction issues defined therain. Any holder of this document is advised that |nfounat|on contained hereon reflects the Company's findings at the time of its intervention only
and within the limits 0[ Client’s instructions, if any. The Company’s sale r\tzs&nsﬂ)llll\_‘I is to its Client and this document does not exonerate parties to a transaction from axen::sm% all their nghts
un e documents. This document cannot reproduced except in full, without prior written ap?rmral of the Company. Any unauthorized alteration, fo
[a|g|rcanan of tha contant or appearance of this document is unlawful and offenders may be prosecuted to the [ullasl axtent of the Unless otherwise stated the results shown in this tes! leport

refar only to the sample(s) tested. TWD 6999670

SGS Taiwan Ltd, | No.700, Sec. 3, Yunlin Rd., Dounan Townshin, Yunlin County 630045, Taiwan /630045 'ﬁ‘ﬁ?ﬁ\.l-ﬁiﬁﬁﬁﬂﬁiiﬁﬁmﬂﬁ
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SGS UV Exposure and Humidity Test 3RD PARTYBII.J:BII:JA::'IFgﬂElgg

Material & Engi ing Laboj -Douli
e neneme FREOR T Test Report D 0 O
Report  No @ DV-22-00654

Page No -4 OF 7
Date of Report © Mar. 25,2023
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Sample 12-14x55 mm After test

Sample 12-14x55 mm Befer test
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The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict,

This document is issued by the Company subject to its General Conditians of Servica printed overleal, avai on nsquest or ible at mwmwmummdm and,
elecironic formal documents, subject io Terms and Conditions for Electronic Documents at hitpdiwww.sgs.com.iw/Te anditions niion is drawn to the limitation of hablll
indemnification and wrusd\maon Issues defined therein. Any holder of this document is advised that information cmtainer.i hereon reﬁecw ompany's findings at the time of its intervention onl y
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BDN FASTENERS

SGS UV Exposure and Humidity Test 3RD PARTY LABORATORIES

v & Ereneeme thomen Bl Test Report T
Report  No ! DV-22-00654
Page No 5 OF 7
Date of Report : Mar, 25,2023
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The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, on rnqussl or R com. twiTerms-and-Conditias
electronic format documents, subjecl fo Terms and Conditions for Electronic Documents al - NioH m. .--.- 5,000 3-8 -ondilions. ﬂt‘teninnn is drawn !n t e tation n
Indemnkﬂwmn and Ju!rmfcllnn issues defined therain. Any holder of this document is advised that med harson raﬂacls tha Company’s findings at the time 01‘ its interve

and within the limits of Cllenls msiructuuns if any. The Company's sme e sibility s to its Cllent aml ||1IE dooumenl does not exonerate parties o a tranaachnn fmm euarasl ltheir nghls

s and, fcl‘
]labli

This d excapt in full, without prior written approval of the Company. Any w ery or
{:Ifg{ca‘w%o#;\:ac;gllg{rnstlaé:apearam nf this document is unlawful and offenders may be prosecuted to the fullest extent of the Uniesa othenmss stated Ihe msuﬂs shnwn in this lss leparl Fi =
r only =
TWD 6999679 <8
$GS Taiwen Ltd. | No.700, Sec. 3, Yuniin Rd.. Dounan Township, Yunlin County 630045, Taiwan (630045 ik 5R 2 BB BB ER 7008k =
& WAk A ARG A R 8| t(8B6-5) 595-2300 f {8B6-5) 595-2338 WWW. 5. COM. 1w 5
I Membar of SB5 Broup &



SGS UV Exposure and Humidity Test 3RD PARTYBE:BZA:J'FJ‘:Eg

Material & Engineering Laboratory-Douli
IR e S Test Report 0 O
Report  No : DV-22-00654

Page No :6 OF T
Date of Report : Mar. 25,2023
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The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document Is issued by the Company subject to its General Conditions of Service printed overleat, available on request or accessible al hilp:/lvwww.sgs.com.iwiTe
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SGS UV Exposure and Humidity Test 3RD PARTYBE:BZA:J'FJ‘FEE

Matedal & Engincerinp LibormoryDoulis g Report A
Report  No @ DV-22-00654
Page No :7 OF s
Date of Report : Mar. 25.2023

Test Photo [Humidity Test] :
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Sample 12-14x65 mm Befer test Sample 12-14%65 mm After test
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gémplc 12-14x75 mm Befer test ! Sample 12-14x75 mm After test

The required specification(s) offered in this test report is/are for reference only,
The conformity judgment is at the Applicant's final verdict.

This wt,um.,u. is issued by the Comy pany subject o its General Conditions of Service printed overleal on request or ble at hitpdiwew sgs com. twiTerms-and-Conditions and, for
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BDN FASTENERS

’ Test Certificates - Washers 3RD PARTY LABORATORIES

Report date: Dec. 05, 2022 tested by SGS and Nov. 04, 2022 tested by PIDC
Product range: ECO-BDN GREEN EPDM WASHER
Technical Specification:

Fastener Gauge: #10 Eco-BDN
Green Washer

Outside Diameter (mm) Inside Diameter (mm) Thickness (mm)
9.6 4.9 2.6

Fastener Gauge: #12
° QOutside Diameter (mm) Inside Diameter (mm) Thickness (mm)
11.1 6.7 2.6

Fastener Gauge: #14

QOutside Diameter (mm) Inside Diameter (mm) Thickness (mm)

111 7.5 2.6

BDN FASTENERS, quarantee that the goods from the above "Product range"

complies with the Australia & International Standards details below.

ASTM Method Test Description Specification Result
D2240 Shore 'A' Hardness 80 +/-5 82
Tensile Strength (Mpa) 4.0 min 7.79
D412
Elongation (%) 150 min 410
D624 Tear Strength (kN/m) 20 min 33
D395 Compression set (%) _ 27

Heat Resistance 70hrs @100°C - -

Tensile Strength Change (%) +/-10 +11
D573
Elongation Change (%) +/-25 -22
Hardness Change (Type A/1 sec) +/-25 +4
D1171 Resistance to Ozone (100hrs@40°C) - 100ppm No cracks
D2137 Low Temperature Brittleness (3min@-50°C) - Non-brittle
Surface Resistivity (Q) - Non-condutive
D257
Volume Resistivity(Q-cm) - Non-condutive




. BDN FASTENERS
’ Test Certificates - Washers 3RD PARTY LABORATORIES

=

Material and Engineering Laboratory-Kaohsiung

Test Report (00T 0
ReportNo.  * KV-22-08611

Page No. i 1 OF 8
Date of Report : Dec. 05,2022
BROADEN WORLDWIDE CO., LTD.

Product Name ECO-BDN GREEN EPDM WASHER
Product Submitted By BROADEN WORLDWIDE CO., LTD.
Date of Sample Received Oct. 25, 2022

Date of Testing Oct. 25, 2022~Dec. 05, 2022
Remark The information mentioned in the above section and the following

report content marks # are provided by Client. (Exclude Product Name,
Product Submitted By, Date of Sample Received and Date of Testing)

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:

Test Request :
1.Tensile strength and Elongation
2.Hardness
3.Heat Aging
3.1 Tensile Strength and Elongation Change
3.2 Hardness change
4,Compression set
5.Brittleness Temperature
6.Tear Strength
7.0zone Resistance
Test Method : Please see attached pages

Test Result : Please see attached pages

Mo [Jert

i : i % TR ; Signed fi i
The required specification(s) offered in this test report is/are for reference only. Siipies a?d W e
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.

This documment is issued by the Company subject to its General Conditions of Service printed overleal, available on request or accessible at _hummm;_mm’mms:anq:c,mmm_n? and, for
electronic formal documenis, subject to Terms and Conditions for Electronic Documents at a5 rms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this decument is advised thal information contained hereon reflects the Company’s findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Company’s sole resggnsibllily is to its Client and this document does not exonerate parties lo a transaction from exercising all their rights
and oblig 12 under the I n This documant cannot reproduced except in full, without prior writien approval of the Company. Any unauthorized alteration, forgery or

falsification of the conlent or appearance of this document is unlawful and offenders may be prosecuted (o the fullest extent of the law. Unless otherwisa stated the results shown in this test report rC-
refer only to the sample(s) tested TWD L‘J G C 5 O 2 1 ﬁ
SGS Telwan Ltd. | NoB1, Kai Fa Rd.. Nanzih District, Kaohsiung City 811637, Taiwan /811 53?%&7‘1’7%&55}%@2@61 %
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BDN FASTENERS

’ Test Certificates - Washers 3RD PARTY LABORATORIES

Material and Engineering Laboratory-Kaohsiung
Test Report 0 O A
Report No. : KV-22-08611
Page No. i 2 OF 8
Date of Report : Dec. 05,2022
1. Tensile strength and Elongation
Test Equipment :
Name Brand Model
Universal Testing Machine INSTRON 5566A
Lab Environmental Conditions :
Ambient Temperature : (23 +2) °C
Relative humidity : (50 £ 5) %

Test Method :

ASTM D412-16 Standard Test Methods for Vulcanized Rubber and Thermoplastic
Elastomers—Tension.

Test Condition :
Specimens Condition : Condition 48 h at 23 + 2 °C and 50 + 5 % relative humidity.
Type of test piece was used : Die C
Gauge length : 25 mm.
Testing rate : 500 mm/min.

Test Result :

Test Item Test Result

Tensile strength (MPa) 7.79

Elongation (%) 410
N

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject 1o its General Conditions of Service printed overleaf, available on request or accessible at_ hito-(www sgs.com.iw/Terms-and-Conditions and, for
elecironic format documents, subject to Terms and Conditions for Electronic Documents at twiTemms-and-Condilions. Attention is drawn to the limitation of liablity,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herean reflects the Company's findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Company's sole responsibility is ta its Client and this document does not exonerate ﬁerliss to a transaction from exercising all their rights
and obligations under the lransaction documenis. This cannol P d ex in full, without prior written ap[i)ruval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this tesi report
refer only to the sampla(s) tested. TWD G 6 G c O 2 E
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Material and Engineering Laboratory-Kaohsiung

Test Report | O N
Report No. : KV-22-08611

Page No. i3 OF 8
Date of Report : Dec. 05,2022

2.Hardness
Test Equipment :
Name Brand Model
Hardness tester TECLOCK Type A GS-709N

Lab Environmental Conditions -
Ambient Temperature : (23 £2) °C
Relative humidity : (50+ 5) %

Test Method :
ASTM D2240-15¢% Standard Test Methods for Rubber Property - Durometer Hardness.

Test Condition :
Specimens Condition : Condition 48 h at 23 + 2 °C and 50 + 5 % relative humidity.
Indentor Type : Type A
Reading Time : 1 sec.

Test Result :

Test Item Test Result
Hardness (Type A/l sec) 82
_____ B

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at mmm%mmimgmnm and, for

electronic format documents, subject fo Terms and Conditions for Eleclronic Documents at hitp://ww.sgs com twiTerms-and-Conditions. fion is drawn to the lmitation of kabxlity,

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention anly

and within the limits of Client's instructions, if a:{ys The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights
ents.

and oblig: under the transaction docum This document cannot be reproduced except in full, without prior wiitten approval of the Company. Any unauthorized alteration, forgery or

falsification of the content or aE- I of this document is unlawlul and offanders may be prosecuted to the fullest extent of the law, Unless ofherwise stated the results shown in this lest report =

refer only to the sample(s) tested. TWD 6 6 6 5 2 8 ? ‘_._:_,]
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3.Heat Aging
Test Equipment *

BDN FASTENERS
3RD PARTY LABORATORIES

00 A
ReportNo,  : KV-22-08611

Page No. 4 OF 8
Date of Report @ Dec. 05,2022

Name Brand Model
Universal Testing Machine INSTRON 5566A
Aging Tester RISEN SAT-60
Hardness tester TECLOCK Type A GS-709N

Lab Environmental Conditions :
Ambient Temperature - (23 + 2) °C
Relative humidity @ (50 £ 5) %

Test Method :

ASTM D573-04 Standard Test Method for Rubber

Test Condition :
Test time : 70 h
Test temperature : 100 °C

Deterioration in an Air Oven

Test Result :
Test Item Test Result
Tensile strength Change (%) il
Elongation Change (%) -22
Hardness Change(Type A/l sec) +4

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, ilabl

an requast or ac

electronic format documents, subject to Terms and Conditions for Electronic Documents at Wi

ble at hip:fiwww sgs com.twTerms-and-Conditions and, for
and-Conditions. Attention is drawn 1o the limitation of liabiit

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its nlenrmllon_onf);

and within the limits of Cliant’s instructions, if any. The Company's sola res

falsification of the content or of this d it is
refer only to the sample(s) tesled,

gcﬂsibilil‘y is to its Client and this dacument does not exonerale parties 10 a transaction from exefcisln? all their rights
and obligations under the transaction documenis. This document cannot be reproduced except in full, withoul prior written approval of the Company. Any unauthorized alteral

ion, forgery or

and offenders may be prosecuted fo the fullest extent of the law. Linless otherwise slated the results shown in this test report
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4.Compression set
Test Equipment :

BDN FASTENERS
3RD PARTY LABORATORIES

0 A O
Report No. : KV-22-08611

Page No. 5 OF 8
Date of Report : Dec. 05,2022

Name Brand Model
Aging Tester RISEN SAT-60
Micrometer Mitutoyo ID-S1012M

and cbligations under the transaction documen

Lab Environmental Conditions *
Ambient Temperature : (23 +2) °C
Relative humidity : (50 + 10) %

Test Method :

ASTM D395-18 Standard Test Methods for Rubber Property Compression Set' (Method B)

Test Condition *
Test temperature : 70 °C
Test time : 22 h
Compression ratio * 25 %
Spacer thickness - 9.51 mm

Test Result :

Test Item

Test Result

Compression set (%)

27

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant’s final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hifp:
electronic format documents, subject to Terms and Conditions for Electronic Documents at hilp:
indemnification and jurisdiction issues defined therein. Any holder of this document is advised thal its:
and within the limits of Client's instructions, if ane;. The Company’s sole res&nsﬂmlsl is to jts Client and this document does not exonerate partias 10 a transaction from e:mrmsm%all their rights

i reproduced except in full, without prior written approval of the Company. Any unauthorized allera
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extant of the law. Unless otherwise slated the results shown in this test repodt
refer only to the sample(s) tested.
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Material and Engineering Laboratory-Kaohsiung

Test Report A O
Report No. 1 KV-22-08611

Page No. : 6 OF 8
Date of Report : Dec. 05,2022
5.Brittleness Temperature
Test Equipment :

Name Brand Model
Brittleness Temperature Tester GOTECH GT-7061-D

Test Method

ASTM D2137-11 Standard Test Methods for Rubber Property—Brittleness Point of Flexible
Polymers and Coated Fabrics'

Test Condition *
Test time * 3 min.
Test temperature : - 50 °C
Specimen shape : Type A
Conductive material : 95 % Alcohol

Test Result :

Test Item Test Result
Test number : 10
Failure number : 0

Brittleness Temperature

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Gumpan? subject 1o its General Conditions of Service printed overleaf, i on request or ble at_hitpuliwww, sgs.com.bw/Tems-and-Conditions and, for
electronic formal documents, subject fo Terms and Conditions for Electronic Documents at h]%o;&mmmmhﬂatms:and—t]mdlﬂnm. Alfention is drawn lo the limitation of liability,
indemnification and jurisdiction issues defined therein, Any holder of this document is advised that information contained hereon reflects the Company’s findings &t the time of its intarvention only
and within the limits of Client's instructions, if any. The Company's sole (asgmsibilil‘y is to its Client and this document does not arties 1o tion from exercising all their rights
and obligations under the transaction documenis. This document cannot be reproduced except in full, without prior written approval of tﬁe Company. Any unauthorized aheta:flm. forgery or

fai[sificatllon aLlhe con}en! r.{r at;;zearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report E
ol § 1 \ xy o
refier only to the sample(s) tes! TWD 666502" g
SGS Taiw td No.B1, Kai Fa Rd., Nanzih District, Kaohsiung Ciry 811637, Taiwan 1811 63?%&?‘5%*%@5% ii*ﬂ%ﬁ‘r%ﬁ
&R A AT A 8| t(BB67) 3012121 _ £(BBB7) 301-1165 WWW.5(5.COM.tw

Member of 565 Group aTCE_ kung



’ Test Certificates - Washers

_SG

Material and Engineering Laboratory-Kaohsiung

Test Report 0 0 0
Report No. t KV-22-08611

Page No. 7 OF 8
Date of Report : Dec. 05,2022

—

6.Tear Strength
Test Equipment -
Name Brand Model
Universal Testing Machine INSTRON S5566A

Lab Environmental Conditions :
Ambient Temperature : (23 £2) °C
Relative humidity : (50 £ 5) %

Test Method :

ASTM D624-00 Standard Test Method for Tear Strength of Conventional Vulcanized Rubber and

Thermoplastic Elastomers'

Test Condition :
Specimens Condition : Condition 48 h at 23 £ 2 °C and 50 + 5 % relative humidity.
Type of test piece was used : Die C
Testing rate : 500 mm/min.

Test Result :

Test Item Test Result
Tear strength (kN/m) 33.0

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This documant is issued by the Cumpanly subject to its General Conditions of Service printed overleaf, ilable on request or ible al _hitp:iwww sgs.com.tw/Terms-and-Conditions and, for
electronic format documents, subject fo Terms and Condilions for Electronic Documents at hitp:liwwey.sgs.com.tw/Terms-and-Conditions. Attention 15 drawn 1o the limitation of liability,
indemnification and jurisdiction issues defined therain. Any holder of this document is advised that information contained herean reflacts the Company's findings at the time of its intervention only
and within the limits of Client's instructions, i any. The Company’s sole responsibility is lo its Client and this document does not exonerate parties (o a transaction from exercising all their rights
and obligations under the transaction documenis. This document cannol be reproduced excepl in full, without prior written approval of the Company. Any unauthorized alteration, fargery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated thi results shown in this test repart

refier only to the sample(s) tested. TWD 6665030
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Page No. 8 OF 8
Date of Report : Dec. 05,2022
7.0zone Resistance
Test Equipment :
Name Brand Model
Ozone Chamber U-CAN UA-2074

Lab Environmental Conditions :

Ambient Temperature : (23 + 2) °C

Relative humidity : (50 £ 5) %

Test Method :
Ref. ASTM D1171-18 Standard Test Method for Rubber Deterioration - Surface Ozone
Cracking Outdoors (Triangular Specimens)’

Test Condition :
Ozone Concentration : 100 pphm
Test Temperature : 40 °C
Test Time : 100 h
Strain of Elongation : 20 %

Test Result :

Test Item Test Result

No cracks on the surface of
the specimen

Remark : Test location is the same as the laboratory address.

Ozone Resistance

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleal, ilable on request or ac ible al hitp:/fwww 59s.com.twiTerms-and-Conditions and, for
electronic format documents, subject io Terms and Conditions for Electronic Documents at hlPmeWﬂms~aN—@Mul|ons.Auanhon is drawn to_the limitation of liabiity,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only
and within the limits of Client's instructions, if any. The Company’s sole rssgansublhty is to its Client and this document does nol exonerate parties to a transaction from exercising all their rights
and obligations under the ion This document cannol be reproduced except in full, withoul prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawiul and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the resulls shown in this test repor
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Plastics Industry Development Center
Polymer Materials Analysis Laboratory
Analysis/Test Report

Date Received:  2022/10/26

Assignment No:  111A011-J112229

Date Issued: 2022/11/09

Applicant : Broaden Worldwide Co., Ltd.

Address : No. 47-37, Jiahua Rd., Gangshan Dist.,
Kaohsiung City 820104, Taiwan (R.O0.C)

Articles : Eco-BDN®Green EPDM Washer

Notice: 1. There are _3 _ pages in this report, including the cover page: The Test Report has to be presented, if

necessary, as complete copy, not part of it.

2. The contents of this report is for reference only, not for advertising, general public or any other
commercial purposes.

3. The article(s) * name of the article(s) to be tested and Sampler(s) is supplied by the applicant ;: PIDC is
responsible for carrying out necessary analyzing procedures only.

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission. PIDC
does not guarantee the reported values in the Report when test is done by using other test pieces. The
Test Report may not be used as evidence in a court of law,

5. “sk "Means the method has been certified by ISO/IEC 17025.

Authorized by Ou TM Z\—\/y-

Ou Yen-Ting G
Group Leader

’ . 10of3
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No. 193, 38th Rd., Taichung Industrial TEL:(04)2359-5900
Park, Taichung, Taiwan, R.O.C. FAX:(04)2359-7862



BDN FASTENERS

’ Test Certificates - Washers 3RD PARTY LABORATORIES

@ A 2B T 56 52 il 58 R P

Plastics Industry Development Center

Polymer Materials Analysis Laboratory
Analysis/Test Report

Application No :  111A011-J112229

Date Tested : 2022/11/04
Item(s)/ Method(s) Result(s) Note
Surface Resistivity (£2)

#1 2.97x10°
1. Surface Resistivity #2 5.97x10°
Ref. ASTM D257 #3 2.04x108
Mean 3.66x10°
SD 2.1x10°

Volume Resistivity (Q-cm)
#1 1.85%107
2. Volume Resistivity #2 1.40x108
Ref. ASTM D257 #3 1.21x108
Mean 9.32x107
SD 6.5%10’

REMARK
1. Surface Resistivity
1.1 Sample Preparation Method: Cutting molding
1.2 Conditioning of Sample: 23 °C + 2 °C, 50 % + 5 % Relative Humidity, over 40 h
1.3 Conditioning of Experimental: 23 °C + 2 °C, 50 % + 5 % Relative Humidity
1.4 Sample Mean Thickness: 3.11 mm
1.5 Take the result to three significant figures.
2. Volume Resistivity
2.1 Sample preparation method: Cutting molding
2.2 Conditioning of sample: 23 °C + 2 °C, 50 % + 5 % relative humidity, over 40 h
2.3 Conditioning of experimental: 23 °C + 2 °C, 50 % % 5 % relative humidity
2.4 Sample mean thickness: 3.11 mm
2.5 Test voltage: 10 V
2.6 Test time: 60 sec
2.7 Take the result to three significant figures.

o f3
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Polymer Materials Analysis Laboratory
Analysis/Test Report

Application No :  111A011-J112229
Date Tested : 2022/11/04

Attached photo 1: Sample

<Blank Below>
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